
CLEAR SCOPE 2820 
                           

 
PARTS LIST  

– 1 – 
 

 

DRUM 

 

 

Ref.No Code No Description Qty Remark 

1～12 

+A+B 
TH820 Camera Cable 2820 Drum set 1 Set 

1+11+12 TH821 Drum 2820 1 Without Cable 

2 TH822 Cable 2820 without Camera 1 Without Camera 

2+10 TH812 Cable 2820 with Camera 1 With Camera 

3 TH295 Slip Ring 10B 1 2515, 2820 共通 

4 TH813 Curly Extension Cable 1   

5 TH825 Mounting Ball 2820 1   

6 TH826 Mounting Clamp 2820 1   

7 TH827 Camera Holder 2820 1 With fix screw 

8 TH815 Omega Ring 1   

9 TH828 Rubber Pad 4   

11 SS0486 Drum Logo Label 2820 1   

12 SS0489 Drum Machine Label 2820 1   

14 80215 Hex Cap Bolt M3x8 3   

A TH814 Aluminum Case 2820 1   

B TH830 Carton Box 2820 1   

C TH003 AV Cable 1 L:2m 

D IM0504 Operation Manual 1   

  TH823 Meter Counter PCBA 2820 1   

 

Updated 2019/8/23 



CLEAR SCOPE 2820 
                           

 
PARTS LIST  

– 2 – 
 

 

CAMERA

 
Ref.No Code No Description Qty Remark 

A TH832 Camera Set 2820 1 Set 

8 TH833 Camera Lens 2820 1 Lens only 

9 TH834 Connector 2820 1   

10 TH835 Plated Pad PCB 2820 1   

11 TH836 Spacer 2820 1   

12 TH837 Setting Screw M2x2SUS 1   

13 TH838 O-ring for Camera 2820 1   

 

 

 

Updated 2019/8/23 



CLEAR SCOPE 2820 
                           

 
PARTS LIST  

– 3 – 
 

 

 

BODY 

 

  

 

Updated 2019/8/23 



CLEAR SCOPE 2820 
                           

 
PARTS LIST  

– 4 – 
 

 
Ref.No Code No Description Qty Remark 

A TH811 Clear Scope 2820 Body Unit 1 Set 

1+10+8 TH839 Front Cover 2820 Assembly 1 

 17 TH840 Front Glass O-ring 2820 1 

 19 TH841 Front Glass 2820 1 

 18 TH842 Film Switch 2820 1 

 24 TH843 Switch PCBA 2820 1 

 20 TH844 LCD Panel 2820 1 

 3 TH845 PCB Support Stand 2820 1 

 21+22+23 TH846 Main PCBA 2820 1 

 16 TH847 Frame O-ring 2820 1 
 

12 TH848 Side Rubber Cover 2820 1 

 15 TH849 8pin Connector 2820 1 

 14 TH850 Battery 2820 (3500mAh 3.7V) 1 

 13 TH851 Battery Cover O-ring 2820 1 

 4 TH852 Battery Cover 2820 1 

 5+6+7 TH853 Monitor Stand 2820 1 

 2+9+11 TH854 Monitor Back Cover 2820 1 

 25 SS0487 Body Unit Machine Label 2820 1 

 26 TH855 Cable A 2820 1 To connect 21& 22 

27 TH856 Cable B 2820 1 To connect 21& 24 

28 TH857 Cable C 2820 1 To connect 21& 14 

29 TH858 Screw M2.3x6 10 
 

30 TH859 Screw M2.8x8 2 
 

31 TH860 Screw M3x8 11 
 

32 TH861 Screw M3x12 7 
 

33 TH862 Screw M3x10 8 
 

34 TH863 Screw M3x12 Magnetism 4 
 

 

Updated 2019/8/23 


